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WE HEREBY CERTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SFEQIFICATION AND THE REQUIREMENTS
Chief Of Qually Assurance Team
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